SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG370621-01B

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.22 1.23 2.93 3.02 4.86 4.89 9.71 9.85 | 14.54 | 14.45 - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.22 - 3.02 - 4.88 - 9.75 - 14.30 - - -
1 A9-2 of 13

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG370621-01B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 30 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.27 dBm Mi[1] 15.36 dBm
823.86290 MHz 824.34130 MHz
2 2
20 ) ndB 26.00 d8| 20 ndby 26.00 d8|
_ i it el P Aoy 1.222400000 MHz 104 e B ey 1.228000000 MHz
Q factor 674.0) 7 Q factor 671.3
o 0 de:
7 t
L)
10 df 7 10 db
7
-20 -20
h A
— - — -30 o - - —
s o~ T
-40 dBm
-s0 -s0
60 d -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz 4.0 MHZz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 823.8625 MHz ndB down 1.2224 WHz ML 1 6243413 MHz 15.36 dem ndB down 1.228 MHz
TL 1 823.393 MHz ndg 26.00 dB T 1 £623.36846 MHz -10,32 dBm ndg
T2 i 824.6154 MHz q factor 674.0 T2 i 8246126 MHz 10,33 dém q factor
L JU -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

[@

Ref Level 30.00 G&m

Offset 1160 0B  RBW 100 khz

m

[@

Ref Level 30,00 dém
Att 3

Offset 11.60 db = RBW 100 khz

lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT - 0B SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.52 dBm mi1] 16.90 dBm
2 823.87410 MHz - ™ 824.50950 MHz
Y N 26.00 dB xdn ~ 26.00 dB
10 i e, 2.931100000 MHz - o= B 2.021000000 MHZ]
/ Q factar 4 281.1 4 Q factar 272.9
\
o — .
v
10 df
/
TN I A .
40 dBmy 40 dBm:
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 6.0 MHz 4.0 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 23.8741 MHz 17.52 dém ndp down 28311 WiHz Ml i 624.5085 MHz 16.90 dém ndp down 3,021 MHz
TL 1 822.5315 MHZ -8.29 dBm nd8 26,00 d8 1 1 822.5135 MHz -9.37 dem nd8 26.00 d8
T2 i 825.4625 MHz -8.59 dém q factor 281.1 T2 i 825.5345 MHz -9.29 dém q factor 272.8

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

=

m

=

Ref Level 30.00 GBm  Offset 1160 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.92 dBm [EEEY 15.28 dBm
2 . 824.05000 MHz - 823.91000 MHz
ndB 26.00 dB ndB 26.00 dB
0d e e ey e 4.855000000 MHz 10 d P~ e P B AP 4.885000000 MHz
Q factor \ 169.7 ] Q factor \ 168.7
o 0 d8:
{ {
10 df 10 di
!
- A \
“’_\Aw\,‘ N e n [ a1
40 dBmy
50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz 4.0 MHZ 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 824.05 MHZ 16.32 dbm ndp down 4,655 MHz Ml i 623,61 MHz 15.28 dém ndp down 4,885 MHz
T 1 821.602 MHz -9.47 dam nds 26.00 d8 T1 1 B21.562 MHz -10.80 dBm nds 26.00 d8
T2 1 826.458 MHz -10.05 dBm q factor 169.7 T2 1 B26.448 MHz -11.05 dBm q factor 168.7
L JU ] L JU ] e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1160 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.60 OB w RBW 300 khz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.01 dBm mi1] 15.80 dBm
624.5590 MHz
2 2
2 . 6.00 dB) =@ yndn
wd s 9.710000000 MHZ| 10 d 1 e e (T} 0.850000000 MHZ|
b 7 84.9 . 7 Q factor 8.8
ods 0ds ;
10 dem - - 10 dam
/ A\
-20 dem= e - -20 dem —
4 b s o VS N
-30 dam = -30 dey
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts pan 20.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML 824.555 MHz 16.91 dbm ndB down 971 Mhz M1 1 525,455 MHz 15.80 dem ndB down 9,65 MHz
TL 819.105 MHz -8.52 dém ndg 26,00 dB Tl 1 18,965 MHz -10,62 dBm ndg 26,00 dB
T2 i 826.815 MHz -9.60 dém q factor 84.8 T2 i 626.835 MHz 11,05 dém q factor

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

[@

Ref Level 30.00 G&m

Offset 1160 OB = RBW 300 kHz

m

[@

Ref Level 30,00 dém
Att 3

Offset 11.60 db & RBW 300 kHz

fo ALt 30de 8WT 12.6 ps &« VBW 1 MHz  Mode Auto FFT b 0 de BWT 12.6 ps & VBW 1MHz Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.77 dBm [EEEY 14.20 dBm
821.1530 MHz 827 0 MHZ,
2 2
2 NS ndB 6.00 dB) =@ ndB 26.00 dB|
10d i TPV 14.535000000 MHz 104 . | P B e 14.446000000 MHz|
h Q factar 56.5 a i Q factar MR 56.9
0 e | 0 de: T -
| \
4 Tl 4
10 dam v 10 dBm - L\
| / |
-20 dém -20 dém o Y
S A o = -
i dBm -3 e U
-40 dBmr -40 dBm
-50 demr -50 dBm:
60 dBm -60 dam
CF 824.0 MHz 1001 pts Span 30.0 MHz Cl 4.0 MHZ 1001 pts an 30.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 821.153 MHz 14.77 dém ndp down 14,535 WiHz M1 i B22.651 MRz 14.29 dom ndp down 14446 biHz
T 816.717 MHz -11,14 dBm nd8 26.00 d8 T 1 E16.867 MHZ -11,43 dBim nd8 26,00 d8
T2 i -11.62 dém q factor 56.5 T2 i £31.313 MHz -11.78 dém q factor 56.8

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

m = m i
Ref Level 30.00 GBm  Offset 1160 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.60 OB & RBW 100 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.84 dBm Mi[1] 15.22 dBm
2 ) 823.54970 MHz - 624.13190 MHz
X ndB 26.00 dB & ndp 26.00 dB
104 £ NN A P L N e B iy 1.219600000 MHz| 10 d i i i a e, - L ~ 3.021000000 MHZ|
h Qfactor | 675.9 . 7 Q factor \ 272.8
0 de 0 de: - -
] \
10 dar - 10 dBm. L3
\ 4
-20 dém / v \
/ N 3 .
; o b LYY | i~
30 dam— = Ve v
40 dBm -40 dém
-50 dBm -50 dBm
60 dBm -60 dBm:
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 14,84 dbm ndB down 12196 Mz M1 1 524.1319 MHz 15.22 dem ndB down 3021 MHz
TL 1 -11,08 dém ndg 26.00 dB Tl 1 522.4775 MHz 11,11 dBm ndg 26.00 dB
T2 i 824.6008 MHz -11.41 dém q factor T2 i 8254985 MHz 10,48 dém q factor 272.8
L JU ] L JU ] -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

- im 2
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
o att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 3,18 dBin) mi1] 15.45 dBm
525.58B00 MHZ 8268570 MHz
2 2
2 ndn 6.00 dB =@ ndn ‘(‘,‘ 26.00 B}
10 A e pacRYin rn f +.875000000 MHz - e e B .750000000 MHZ]
h ," Q factlr 169.4f - Q factor L 84.8
\
0 de 0 d8: [
{ y
10 dem ~ 10 den t
-20 dem r -20 dem .
A e B
T S L o \a0Hin AV
-40 dBmv 40 dBm:
-50 demr -50 dBm:
60 dBm 60 dam
CF 824.0 MHz 1001 pts Span 10.0 MHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 825.888 MHz 13.18 dém nd@ down 4,875 MHz ML 1 B26.857 MRz 15.45 dem nd@ down 9,75 Wiz
T 821,582 MHz -12,51 dem nd8 26,00 d8 T 1 £19.065 MHZ -10,77 dem nd8 26,00 d8
T2 1 826.458 MHz -12.68 dm q factor 160.4 T2 1 B26.815 MHz -11.35 dam q factor 84.
L JL ] L L JU ] L

Middle Channel / 15MHz / 64QAM

N/A

m -
Ref Level 30.00 cBm  Offset 1160 db @ RBW 300 kiz
fo ALt 30de 8WT 12.6 ps &« VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 17K Max
™mM1[1] 13.77 dBm)|
B18.8150 MHz
2
2 nds 26.00 dB
. . R BF{ - nn 14.206000000 MHz
10 I Qfhctor ¥ 57.3
0 de ! k
10 dBmy — Lt
/ |
-20 dém — .
Y s
3088 -
-40 dBmv
-50 demr
-60 dem
CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | X-value | ¥-value | _Function | Function Result |
ML 818.815 MHz 13.77 dém nd@ down 14.296 MHz
T1 816.897 MHz -12.75 dBm ndB 26.00 d&
T2 1 831.193 MHz -12.24 dBm q factor 57.3
L JU ] e

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A9-5 of 13




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.10 2.71 2.72 4.49 4.49 9.01 8.99 | 13.46 | 13.46 - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 - 2.75 - 4.49 - 8.99 - 13.46 - - -
Page Number 1 A9-6 of 13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

m - m -
Ref Level 30.00 cBm  Offset 1160 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 30 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.45 dBm Mi[1] 13.49 dBm
. 823.91050 MHZ - - 824.17900 Mz
o - 1.08B111888 MHz oce Bw 1.096503497 MHz
i L AL gl
10 d | 10 df o \
o ! 0 da i
\ \
10 df 10 di
20 T -20
0.0 Syl SR v e 30 B 4 A
‘ M N
-40 dBmv -40 dBm.
-50 -50
60 df -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz 4.0 MHZ 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 823.9108 MHz 16.45 dom [ 1 £24.178 Mz 14.49 dem
T 1 823.45455 MHz 10.11 dam oce Bw 1.088111888 MHz T 1 823.45175 MHZ .70 dBim oce Bw 1.095503497 MHz
T2 1 824.54266 MHz 10.74 dBm T2 1 B24.54B25 MHz 6.41 dBm
L JU ] e L JU ] e
= =
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.65 dBm Mi[1] 16.4+ dBm
. . 82385610 MHZ - L ) j":l"’;il:')”\‘ ::::;
P . RBY 1 o] L 2 2
wd - 10d ¥
/ \ f \
o 0 d8:
/ b { \
10 10 df -
\ \
-20 7~ A 4
R - - N )
30 df e S, N
-40 dBmv 40 dBm:
-50 -50
-60 df -60 di
CF 824.0 MHz 1001 pts Span 6.0 MHz 4.0 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 823.8561 MHz 17.65 dom [ 1 £24.5574 MHz 16.4% dem
T 1 822.65135 MHz 11.49 dam oce Bw 2.709290709 MHz T 1 822.54535 MHZ 10,10 dam oce Bw 2.721278721 MHz
T2 1 825.36064 MHz 10.54 dBm T2 1 B25.36663 MHz 10.53 dBm
L JU ] L JU ] e

Middle Channel / 5SMHz /| QPSK

Middle Channel / 5MHz / 16QAM

ctrum 532 5 v 532
Ref Level 00 dBm  Offset 11.60 dé & RBW 100 kHz Ref Level 30.00 dBm Offset 11.60 dB & RBW 100 kHz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0 e BWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [0 15k Max
[EEEY 15.95 dBm Mi[1] 14.67 dBm
. . 524.17000 MHZ - ‘ 523.99000 MHZ
- Y occew +.485514486 MHZ N oce Bw +.485514486 MHZ
P e e B AW S A
10 d - i 10 df e o
1 I | |
o + ! 0 dé: -
/ \ { \
10 df - - 10 db -
7 T ;] -
v | !
-20 ; -20 L
- 7
e Ln e A e b W,
aodi o g T
-40 dBmv -40 dBm.
-50 -50
-60 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz 4.0 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 824.17 MHz 15.95 dém [ 1 £23.96 MHz 12.67 dem
T 1 821.76224 MHz 11.08 dam oce Bw 4,485514486 MHZ T 1 821.75225 MHZ 9.39 dBim oce Bw 4,485514486 MHZ
T2 1 826.24775 MHz 10.77 dBm T2 1 B26.23776 MHz 10.01 dBm
L JL ] L JU ] e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

(Spectum ) = m i
Ref Level 30.00 GBm  Offset 1160 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.60 OB w RBW 300 khz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 37+ Max
mi1] 16.27 dBm Mi[1] 15.85 dBm
2 622.9210 MHz - 625.8780 MHz
- occ By 9.010989011 MHz . 8.991008991 MHz
TN NP i P I 12 1 L >
10 df : 10 o ;i
/ | / |
0 de - 0 de: T
/ |
/ \
- . .
=TT AN e e | ~
m—— A N
40 dBm 40 dBm
-50 dBm -50 dBm
60 dBm 60 dam
CF 824.0 MHz 1001 pts Span 20.0 MHz 1001 pts pan 20.0 MHz
Marker Markar
Type | Ref | Tre | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 16.27 dbm M1 1 525578 MHz 15.85 dem
TL 1 819.5045 MHz 10.16 dBm Occ Bw 9.010989011 MHz T1 1 £19.5045 MHz 9,19 dBm Occ Bw £.991008991 MHz
T2 i 828.5155 MHz 10.55 dém T2 i 826.4955 MHz 9,94 dem
L JU ] - L JU ] -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

- im 2
Ref Level 30.00 cBm  Offset 1160 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.71 dBm Mi[1] 14.06 dem
2 : 204660 MHz - . | 216920 MHz
i ) occ Bry 13456543457 MHz I oce Bw 13456543457 MHZ
, L N P Y W ) ERTLY N, P
wd 3 10d i ;
0ds - ! 0 des -
J / .
10 dem - .
!
-20 dom < 7 AT 1
s e S ] el S
. At af W) Y i |
Aidam \ o
-40 dBmv
-50 demr -50 dBm:
60 dBm -60 dam
CF 824.0 MHz 1001 pts Span 30.0 MHz 4.0 MHZ 1001 pts an 30.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 828.466 MHz 15.71 dém M1 1 B21.632 MRz 14.06 dem
T 817.2567 MHz 10,44 dBm occ Bw 13.456543457 MHz T 1 £17,2867 MHZ 9.67 dBm 0cc Bw 13.456543457 MHz
T2 1 830.7133 MHz 9.10 dbm T2 1 £30.7433 MHz .49 dbm

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

m - m -
Ref Level 30.00 cBm  Offset 1160 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 100 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
I MI[1] 14.81 dBm) M1[1] 15.35 dBm|
. . 823.54690 MHZ - 8274.13790 MHZ
% Oce B 1088111888 MHz, - Oce B 2745254745 MHz]
A P Y (e . P VA A
10 ¢ L = e 10 o
i’ i !
0 de 0 d8:
r’ \ f
10 dBm - L
/ \
-20 dém
/
e e e L e e
7 R
-40 dBmv 40 dBm:
-50 demr -50 dBm:
60 dBm 60 dam
CF 824.0 MHz 1001 pts Span 2.8 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 823.5460 MHz 14.81 dom M1 1 £24.1376 MHz 15.35 dem
T 1 823,45734 MHz 6.76 dam oce Bw 1.088111888 MHz T 1 822,62737 MHz 9.29 dBim oce Bw 2745254745 MHz
T2 1 824.54545 MHz 7.80 dBm T2 1 B825.37263 MHz 9.92 dBm
L JU ] e L JU ] e

Middle Channel / 5SMHz / 64QAM Middle Channel / 10MHz / 64QAM

il m il
Ref Level 30.00 cbm  Offset 1160 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.60 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.00 dBm mi1] 15.6+ dBm
. 824.27000 MHZ - . 823.4810 MHz
oce Bw +.485514486 MHZ c B 8.991008991 MHZ]
_ NN FEY= n 2 0 - E
[ i 7
0 de 0 d8:
10 dam 10 dBm -
o o ! \
-20 dém : -20 dam = - \
v B b T - e
-3 R e - v beamasm -
-40 dBmv -40 dBm.
-50 demr -50 dBm:
60 dBm -60 dam
CF 824.0 MHz 1001 pts Span 10.0 MHz Cl 4.0 MHZ 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 13.00 dém ML 1 £23.481 Mz 15.64 dem
T 1 821.75225 MHz 8.7 dam oce Bw 4,485514486 MHZ T 1 819.5245 MHZ .10 dBim oce Bw 8.991008991 MHz
T2 1 826.23776 MHz 7.91 dBm T2 1 B2B.5155 MHz 9.01 dBm
L JU ] e L JU ] e

Middle Channel / 15MHz / 64QAM N/A

ctrum il
Ref Level 00 dBm  Offset 11.60 dB & RBW 300 kHz
fo ALt 30de 8WT 12.6 ps &« VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 17K Max
mi1] 13.11 dBm
i 8263380 MHz
:c B 13.456543457 MHZ
10 d - A = o
/ |
0 de J l\
10 dBm -
/ \
-20 dém - o
P Y N
30,48 et _
-40 dBmv
-50 demr
-60 dem
CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | X-value | ¥-value | _Function | Function Result |
ML 13.11 dém
T 1 817.2567 MHz 8.22 dam oce Bw 13.456543457 MHZ
T2 1 830.7133 MHz 7.76 dBm
L JL ] e

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

3 pe

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit Twrk PARS Limit l‘thnrk PAR
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
1OUS_LINE_AB5_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
4
n T [ - - s
-50 derr -50 dBm
—— ™
-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 814.000 MHz 100.000 kHz B800.74633 MHz -57.42 dBm -44.42 dB 30.000 MHz 814.000 MHz 100.000 kHz 812.30961 MHz -57.68 dBém -44.68 dB
849,000 MHz 1.000 GHz 100.000 kHz 873.11019 MHz =57.40 dBm -44,40 dB 849,000 MHz 1,000 GHz 100.000 kHz 988.71839 MHz -57.37 dBm -44,37 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64709 GHz -46.38 dBm -33.38 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64559 GHz -45.72 dBm -32.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95126 GHz -42.12 dBm -29.12 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -41,99 dBm -28.99 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70957 GHz -42.28 dBm -29.28 db 7.000 GHz 9,000 GHz 1.000 MHz 8.02377 GHz -20.26 di
T bl
L L J - L L J e

LTE Band 26 / 5SMHz

LTE Band 26 / 10MHz

Middle Channel / QPSK

Middle Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

3 pe

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

(@1 Avgrwr
Twrk PARS Limit l‘thnrk PAR
SPURIOUS LINE ABS PABS .10 ddnE_$PURIOUS LINE ABS
LINE_ABS_ B LINE_ABS_

-20 dBm

-30 dBm -30 dBm

-40 dBm -40 dBm

. St |t et it e T L PR S
" A
-50 derr -50 dBm
|

70 dB -70 dBm

-80 dB -80 dBm

-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 814.000 MHz 100.000 kHz 794.91569 MHz -57.65 dBm -44.65 dB 30.000 MHz 814.000 MHz 100.000 kHz 813.28954 MHz -55.80 dBm -42.80 dB
849,000 MHz 1.000 GHz 100.000 kHz 967.73988 MHz -57.37 dBm -44,37 dB 849,000 MHz 1,000 GHz 100.000 kHz 867.82784 MHz -57.30 dBm -44,30 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64359 GHz -45.84 dBm -32.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63959 GHz -45.74 dBm -32.74 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.86330 GHz -41.87 dBm -28.87 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -41,96 dBm -28.96 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.72607 GHz -42,31 dBm -29.31 db 7.000 GHz 9,000 GHz 1.000 MHz 7.71207 GHz -42.31 dBm -29.31 dB
hid bl
L JL ) i L JL J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG370621-01B

LTE Band 26 / 15MHz N/A

Middle Channel / QPSK N/A

Si

Ref Level 0.00 dém  Offset 11,60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Twrk PAES
10 ddH\" [I—'IIRI[]H.‘\ INE_ABS PABS

SPURIOUS_LINE_ABS_

-20 dBm
-30 dBm
-40 dem
s, pa R B SR
-50 dBr
70 dB -
80da
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz B814.000 MH2 100.000 kHz B813.09356 MHz -55.08 dBém -42,08 dB
849,000 MHz 1,000 GHz 100.000 kHz 992.79335 MHz -56,93 dBm -43,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63500 GHz -46.13 dBém -33.13 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.89276 GHz -42.28 dBm -29.28 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.72707 GHz -42.14 dBm -29,14 dB
A

L JL J

TEL : 886-3-327-3456 Page Number 1 A9-11 of 13
FAX : 886-3-328-4978



ssamon . FCC RADIO TEST REPORT Report No. : FG370621-01B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0136
40 Normal Voltage 0.0170
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0167
0 Normal Voltage 0.0020
PASS
-10 Normal Voltage 0.0061
-20 Normal Voltage 0.0087
-30 Normal Voltage 0.0200
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0000
20 Battery End Point 0.0168

Note: Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.2 V.

TEL : 886-3-327-3456 Page Number 1 A9-12 of 13
FAX : 886-3-328-4978



ssamon . FCC RADIO TEST REPORT Report No. : FG370621-01B
Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0059
40 Normal Voltage 0.0154
30 Normal Voltage 0.0142
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0022
0 Normal Voltage 0.0153
PASS
-10 Normal Voltage 0.0023
-20 Normal Voltage 0.0133
-30 Normal Voltage 0.0030
20 Maximum Voltage 0.0067
20 Normal Voltage 0.0000
20 Battery End Point 0.0046

Note: Normal Voltage = 4.0 V. ; Battery End Point (BEP) = 3.8 V. ; Maximum Voltage = 4.2 V.

TEL : 886-3-327-3456 Page Number 1 A9-13 of 13
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FG370621-01B

LTE Band 41

Peak-to-Average Ratio

Mode

Mod.

LTE Band 41/ 20MHz

QPSK

RB Size Full RB

16QAM

64QAM

256QAM

Limit: 13dB

Middle CH

Full RB

Full RB

Full RB

Result

4.70

5.71

6.52

PASS

LTE Band 41 / 20MHz / QPSK

LTE Band 41 / 20MHz / 16QAM

Middle Channel / Full RB

Spi k2 Sp 2
Ref Level 30.00 GBm  Offset 13.30 & Ref Level 30.00 GBm  Offset 13.30 &
= Att 0de AQT 2ms ® RBW 20 MHz = Att 0de AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFR
(@15 view (@153 view
o =
o, - o,
0.0 C 0.0 \
\ |
\ 5

1E- - 1E- -

1 X

‘1 Y
E ; 1E
1E- | 1E-

CF 2.593 GHz Aean Pwr + 20.00 dB Mean Pyr + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000 Compl tary Cumulative Distribution Functio Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 2110 dBm 26 10 dbm 5.00 a8 .38 dB 4.20 dB 2.70 dB 2.00 db Trace 1 [ 2010 dém 2 12 d8 3.07d8 4.96 dB 5.71a8 6.03 a8
CEERREE () EEEEREE N

Middle Channel / Full RB

Spe 2
Ref Level 30.00 GBm  Offset 13.30 &
= att 0de  AQT 2ms ® RBW 20 MHz
TRG:IFP
(@153 view
o, - -
ot
0.0
1E-
1E
i
1E- E
CF 2.593 GHz Aean Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 |
Trace 1 [ 10.18 dBm 26,04 dBm 7.76 a8 3.04d8 5.10 dE .52 db 7.42 db

TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number

: A10-1 of 21



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG370621-01B

26dB Bandwidth

LTE Band 41 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.77 5.00 9.71 9.69 | 14.27 | 14.15 | 19.02 | 18.66

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.89 - 9.75 - 14.51 - 18.78 -

: A10-2 of 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 41

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 13,30 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 13.30 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.27 dBm Mi[1] 13.37 dBm
176900 GHz 195900 GHz
2 2
2 hdn 26.00 dp| =@ i 26.00 dp|
10 ¥ P - Bty +.765000000 M2 10 A I NS VaWa) 'Q"('_‘"-_"\rﬂ +.995000000 M2
7 Q factor 544.9 | Q factar “ 519.9
o - 0 de: - -
d ) i
10 - 10
{
20 -
[ P
e e AW Lho ol - W v
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.593769 GHz 14.27 dbm ndB down 3,765 MHz ML 1 2.533958 GHz 13.37 dBm ndB down 3,595 MHz
TL 1 2,590632 GHz -11,78 dém ndg 26.00 dB T 1 2.580522 GHz -12.47 dBm ndg 26.00 dB
T2 i 2,595398 GHz -11.81 dém q factor 544.3 T2 i 2.585517 GHz 12,76 dém q factor 516.3
L JU ] - L JU ] -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

- im 2
Ref Level 30.00 GBm  Offset 13,30 db = RBW 300 khz RefLevel 20.00 dbm  Offset 13.30 0B = RBW 300 kHz
le Att 30 dB SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT be At 30 dB SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.83 dBm mi1] 15.6+ dBm
2 2.5964170 GHz - 2.5908420 GHz
6.00 dB ¥ nds 26.00 dB
_ el AV i G, 9.710000000 MHZ| 104 a el Y BTN~y 9.690000000 MHZ|
Q factor \\ 267.4 7 Q factor 267.4
o L 0 de: -
I 1 _J
10 d ) ; 10 d o
I I
-20 < < -20
\ T
L —
— — - e - g - -
-30 i 30 d = ==
-40 dBmv 40 dBm:
50 -50
-60 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 2,596417 GHz 15.63 dém ndp down 9,71 MHz Ml i 2.580842 GHz 15.64 dém ndp down 9,69 MHz
TL 1 2,588125 GHz -10.00 derm nd8 26,00 d8 1 1 2,588105 GHz -10,34 dBim nd8 26.00 d&
T2 i 2,597835 GHz -9.54 dém q factor 267.4 T2 i 2.587785 GHz 10,49 dém q factor 267.4

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

m - im -
Ref Level 30.00 cbm  Offset 13,30 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.30 o& & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.6+ dBm Mi[1] 14.38 dBm
. 2.5877550 GHZ] - 2.5989040 GHZ]
nds 26.00 dB nds 26.00 dB
A s, | p AP e 14.266000000 MHz P P A ™, 14.146000000 MHz
10 | . Q factor \‘\ 181.4] 9 I - i Q factor 183.7)
| |
o 0 d8:
] " ] +
10 d - I 10 d T ¥
{ 4
20 J" - -20 Vi ! \
ot AN L b ; AN, T \
30 = = Yaraw < PV
-40 dBmv -40 dBm.
-50 -50
-60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,587756 GHz 15.64 dom nd@ down 14.266 MHz [ 1 2.508904 GHz 14.38 dem nd@ down 14,146 MHz
T 1 2.585777 GHz -10.45 darm nds 26,00 d8 T 1 2585927 GHz -11,87 dam nds 26,00 d8
T2 1 2600043 GHz -9.70 dém q factor 181.4 T2 1 2.600073 GHz -11.02 dBm q factor 183.7
L JU ] L JU e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG370621-01B

LTE Band 41

ddle Channel / 20MHz /| QPSK

Middle Channel / 20MHz / 16QAM

=

Ref Level 30.00 G&m

Offset 13,30 db = RBW 300 khz

m

=

Ref Level 30,00 dém
Att

Offset 13.30 db = RBW 300 khz

o att 0GB SWT  16.9ps @ VBW  1MHz  Mode Auto FFT - A0 BWT 169 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.07 dBm mi1] 13.31 dBm
2 : 2.5947980 Gz - 2.5907620 Gz
ndB 26.00 dB ndB 26.00 dB
L LU By 10.021000000 MHz ,{ pa B o 1B.661000000 MHz
10 Gk v - ™ fhdar 136.4 9 IR b Fidbr 138.8
o T T 0 d8s ,J
10 d $ = 10 d F
| I
20 -20 7 ¢
- o ol R
~an/d 30 ~ =
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.594798 GHz 14.07 dbm ndB down 19.021 Wiz ML 1 2.530762 GHz 13.31 dBm ndB down 16,661 MHz
TL 1 2,583649 GHz -11.89 dém ndg 26,00 dB T 1 2.583649 GHz -12.04 dBm ndg 26.00 dB
T2 i 260267 GHz -12.22 dém q factor 136.4 T2 i 2.602311 GHz -12,02 dém q factor 138.8
L JU ] - L JU -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

- im 2
Ref Level 30.00 cBm  Offset 13,30 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 13.30 o& & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.47 dBm Mi[1] 13.71 dem
. 2.59220100 GHz - 2.5958770 GHZ]
1 ndB 6.00 dB nds 26.00 dB
. T B o 1.885000000 MHz 10 | e, B 9.750000000 MHz|
| i o v sV E T 530.6 { i Q fattar 266.2
o 0 de: - -
/ / i
d s i L4 L
10 ¥ 10 ?
b / 2
20 -20 i
J L
-2 d = e —
2 =y p o = =
P - AU RPN
-40 dBm -40 dBm
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2.592201 GHz 12.47 dom nd@ down 4,885 MHz [ 2.505877 GHz 13.71 dem nd@ down 9,75 Wiz
T 1 2,590542 GHz -13,94 dBm nd8 26,00 d8 1 1 2,588045 GHz -12,51 dem nd8 26,00 d8
T2 1 2,505428 GHz -13.83 dbm q factor 530.6 T2 1 2.507785 GHz -11.62 dm q factor 266.2

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

m - im -
Ref Level 30.00 cbm  Offset 13,30 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.30 o& & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.00 dBm Mi[1] 11.03 dem
. 2.5988440 GHZ] - 2.5892440 GHZ]
nds W 26.00 dB nds 26.00 dB
Bue X 14.505000000 MHz Bwe 18.781000000 MHz
N, a
10 R e ¥ Q pactsr 179.2 . o/ VARG A/ 137.9
o 0 d8:
/
10 d ryf 10 d
7
20 -20
P - SO S, -
| PR A, VAT s [ B e Y
-40 dBmv
-50 -50
-60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,598044 GHz 12.09 dém nd@ down 14,505 MHz [ 1 2589244 GHz 11.03 dem nd@ down 18,781 MHz
T 1 2.585567 GHz -14,05 darm nds 26,00 d8 T 1 2.583569 GHz -14,52 dam nds 26,00 d8
T2 1 2600073 GHz -14.33 dBm q factor 179.2 T2 1 2.602351 GHz -17.12 dBm q factor 137.9
L JU ] L JU ] e

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A10-4 of 21



e% FCC RADIO TEST REPORT Report No. : FG370621-01B

SPORTON LAB.

Occupied Bandwidth

LTE Band 41 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.48 4.47 9.05 9.07 | 13.49 | 13.43 | 17.82 | 17.78
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.50 - 9.05 - 13.46 - 17.90 -
Page Number 1 A10-5 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 41

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 13,30 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 13.30 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 0 dE SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 13.82 dBm Mi[1] 13.70 dBm
2 E 54000 GHz - 2.59330000 GHZ,
T occ Bw +.475524476 MHz occ Bw +.: 34466 MHZ,
0d g [ pr] — 0 1 free WP n an :
f / |
o 0 de:
7
/ [ |
10 d - 10 d i :
A\ ;
-20 -20
\ #
a / o . e o ~ N
) o, YW BN a0.d8 i e
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.59254 GHz 13.82 dbm ML 1 2.5333 GHz 13.79 dem
TL 1 2,5907522 GHz 8.37 dem Occ Bw 4.475524476 MHz T 1 2.5807722 GHz 3,10 dBm Occ Bw 4.465534466 MHz
T2 i 25952274 GHz .13 dém T2 i 2.5852378 GHz 9,04 dém

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

- im 2
Ref Level 30.00 cbm  Offset 13,30 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.30 o& & RBW 300 khz
le Att 30 dB SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT be At 30 dB SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.0% dBm Mi[1] 14.61 dem
. 2.5969760 GHZ] - - 2.5922610 GHZ]
occ Bw 9.050949051 MHZ] - oce Bw 9.070929071 MHZ]
PR PV T me o | e e, |12
ray 10 d J} . \ Py -
\
0 de: f -
104 \
\
-20
. -
\ PP A e . -
-40 dBm.
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.596376 GHz 15.94 dom [ 1 2.502261 GHz 12.61 dem
T 1 2,56884845 GHz 8,42 dBm 0cc Bw 9.050949051 MHz T 1 2,58534545 GHz 9.04 dBim 0cc Bw 9.070929071 MHz
T2 1 2,5075355 GHz 10.25 dbm T2 1 25075554 GHz 9.17 dbm

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

m - im -
Ref Level 30.00 cbm  Offset 13,30 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.30 o& & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.55 dBm mi1] 12.89 dem
. 2.5900930 GHZ] - 2.5960270 GHZ]
k oce Bw 13.486513487 MHZ e B 13.426573427 MHz
T LN N e S —
0d iy SR - ; . 104 ; o TP S
o 0 da - .
[ |
10 10 T T
{ )\
20 -20
~ | \ \‘/ "\
\ e - e AL /
i clas S B S AP 7 =7
-40 dBmv -40 dBm.
-50 -50
-60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.590093 GHz 15.55 dém [ 1 2.506027 GHz 12.89 dem
T 1 2.5862268 GHz 10.16 dam oce Bw 13.485513487 MHZ T 1 25852867 GHz 7.03 darm oce Bw 13.426573427 MHZ
T2 1 2.5997133 GHz 9.40 dBm T2 1 2.5997133 GHz 7.71 dBm
L JU ] L JU ] e
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LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 13,30 db = RBW 300 khz RefLevel 20.00 dbm  Offset 13.30 0B = RBW 300 kHz
o att 0GB SWT  16.9ps @ VBW  1MHz  Mode Auto FFT e att A0 BWT 169 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.07 dBm Mi[1] 13.24 dBm
2 5844890 GHz - 5940790 GHz
occ Bw 17.822177822 MHz M1 occBw
. N, e, ] P ) ol " 1
10 df A or ¥ { 10 P ey AT SV
- 1
o 0 de: / -
r [ |
10 d ; T 10 di L
| 4
-20 ! 20 \
) . - |
T " . § o, u.
A - -30 d
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-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2,564489 GHz 14.07 dbm ML 1 2.534078 GHz 13.24 dBm
TL 1 2,5640839 GHz 7.74 dBm Occ Bw 17.822177822 MHz T 1 2.5841209 GHz 5,50 dBm Occ Bw 17.782217782 MHz
T2 i 26019111 GHz .26 dém T2 i 2.6018111 GHz 7.13 dém

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

- im 2
Ref Level 30.00 cBm  Offset 13,30 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 13.30 o& & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.97 dBm [EEEY 13.21 dBm
. 2.594B0800 GHz - . 2.5963770 GHZ]
oce Bw +.495504496 MHz oce Bw M1 9.050949051 MHZ]
10d 0, o0, A 3 10 d ) - N N
= 7 VT ¥ =
I ~ [
] - 0 da: .
/ |
10 df : 10 db -
- . /
20 - -20 | t
30 d - 200 At |
el s A ren, M - EE ST TV
-40 dBmv -40 dBm.
-50 -50
-60 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T £2.594808 GHz 12.97 dém [ 1 2.506377 GHz 14.21 dem
T 1 2,5907522 GHz 5.51 dBm 0cc Bw 4495504496 MHz 1 1 2,5885045 GHZ 8,21 dBm 0cc Bw 9.050949051 MHz
T2 1 2,5052478 GHz 7.50 dbm T2 1 25075554 GHz 6.95 dbm

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

m - im -
Ref Level 30.00 cbm  Offset 13,30 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 13.30 o& & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 11.98 dBm mi1] 12.00 dem
. 2.5970160 GHZ] - 2.5961170 GHZ]
oce Py 13.456543457 MHz oce By 17.902097902 MHz
I 1
i L
10d s TSV N AN 10 T o ST —ryy
o L ; 0ds 4
] I [
10 df s 10 d -
/ | | '
-20 s t -20
[ 1 v s
TR AT o] IV RS i T
-40 dBm.
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.597016 GHz 11.98 dém [ 1 2.506117 GHz 12.09 dem
T 1 25862567 GHz 6.63 dam oce Bw 13.456543457 MHZ T 1 2.5840889 GHz 5.39 dBim oce Bw 17.902097902 MHz
T2 1 2.5997133 GHz 6.30 dBm T2 1 2.601991 GHz 7.31 dBm
L JU ] L JU e
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Report No. : FG370621-01B

Conducted Band Edge

LTE Band 41 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 17.30 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 17.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PARS
20 d!ﬂ!‘%lﬂ PURIOUS INE_ABS PABS 20 th‘n‘E 'PllHlﬁ IS_LINE_ABS PASS
10 dBm ﬂ 10 dBm - \
0 dem J \ 0 dBm J \
-10 dem
-10 dBm 1 \ ‘ l \_|
o0 Aam ’ -20 dem T
SPURIOUS_LINE_ABS J l \
-30 dBm =0 cém | j \ .
A J dBm Paaat
40 dom \L,w ‘ b e P
v
50 dam !
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8966 GHz 20.83 dém -9.17 db
2.475 GHz 2.490 GHz 1.000 MHz 249006 GHz -40.86 dBm -15.86 db 2.690 GHz 2,601 GHz 100.000 kHz 2,69000 GHz -18.21 dBm -8.21d8
2.490 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -30.37 dém -17.37.d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69104 GHz -31.63 dBrm -21.63 d&
2:495 Gz 2,496 GHa £0.000 kHz 2.49599 GH? -2L.78 dém 878 dR 2,695 Gz 2.606 GHz 1,000 MHz 2.69504 GHz -40.69 dBm -27.89 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49534 GHz 20.62 dem -9.38 dB .606 GHz 2.715 GHz 1.000 MHz 5.65858 GH2 4157 dBm 1687 B
.
I J1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] oo
pectru ﬂ%’ Spectrum v
Ref Level 30.00 dBm  Offset 17.30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 17.30 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
20 d!ﬂﬁ'” SPURIOUS _LINE_ABS PABS zudkmp PURIOUS LINE ABS PASS
10 dem 10 dém
0 dem dem \
-10 deém l 10 dBm l \_|
o dam, ‘ -20 dBm - i
SPURIOUS_LINE_ABS
bbb , -30 dem IL
-30 dém e - \ s SNSPE
all -40 dBm
-40 dBm —
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | 2,685 GHz 2.690 GHz 100.000 kHz 2.68589 GHz 6.64 dbm -23.36 db
2.475 GHz 2.490 GHz 1.000 MHz 249043 GHz -34.02 dém -9.02 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -27.74 dBm -17.74 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49483 GHz -26.15 d&m -13.15 d8 2,691 GHz 2.605 GHz 1,000 MHz 2.69101 GHz -26.84 dBm -16.94 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -31.19 dBm -18.19 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69518 GHz 232,01 dBm Z20.01 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.50010 GHz 6.62 dBm -23.38 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69639 GHz 33,32 dBm ~8.32 dB
Y
)i i )
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LTE Band 41 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

] o
ectrum =) s um 7
Ref Level 30.00 dBm  Offset 17.30 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 17.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS 20 th_llP. 'PllHlﬁ IS_LINE_ABS PASS
10 dBm f \ 10dBm T l
0 dem l‘ \ 0 dBm ’ T
|
-10 dém - -10 dém } l \_|
o darn. I \ -20 dem T
SPURIOUS_LINE_ABS J
-30 dBm =0 cém
‘ #0 dBm 7
40 dBm .J f i ————
¥ 3
50 dam !
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
ipurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | AUmit 2,685 GHz 2.690 GHz 100.000 kHz 2.68569 GHz 19.91 dém -10.09 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49041 GHz -40.50 dBm -15.60 db 2.690 GHz 2,601 GHz 100.000 kHz 2.69001 GHz -19.27 dBm -9.27 d8
2.480 Gz 2.495 GHz 1.000 MHz 249496 GHz -29.33 dém -16.33 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69107 GHz -32.44 dBrm -22.44 dB
2,495 GHz 2.496 GHz 50.000 kHz 2,49598 GHz -24.02 dém -11.02 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.69566 GHz 41.54 dBm 5654 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49533 GHz 19.98 dBm -10.02 dB .606 GHz 2.715 GHz 1.000 MHz 5.65076 GHz 45,05 dBm C17.05 B
.
Il we i [ w
Date: 23 14:36:49 Date 14:51:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 17.30 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

oOffset 17.30 dB Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
20 d!ﬂr‘%‘” PURIOUS INE_ABS PABS 20 dhi_‘LllP SPURIOUS _LINE _ABS PAES
10 dem 10dem
0 dém
-10 deém \_l
50 dam I
SPURIOUS_LINE_ABS
-30 dBm fo——..|
| et L.g 40 dem e
-40 dBm e—
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.6B8694 GHz 5.62 dBm -24.38 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49022 GHz -34.00 dém -9.00 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -27.62 dBm -17.62 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49489 GHz -25.59 d&m -12.59 d8 2,691 GHz 2.605 GHz 1,000 MHz 2.69125 GHz -24.85 dBm -14.85 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -32.16 dBm -19.16 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69503 GHz 32.02 dbm 19,02 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49879 GHz 5.68 dBm -24.32 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69623 GHz -33.50 dbm ~8.50 dB
Y
)i i )
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LTE Band 41 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

B

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 17.30 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém Offset 17.30 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
20 dhlpe _PPURIOUS LINE _ABS PABS 20 dbiRE 'I-'IIHHn; IS_LINE_ABS PASS
10 dBm ’nl 10 dBm ] t
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-10 deém i \ -10 dBm l | \_|
o darn. I -20 dem T
SPURIOUS_LINE_ABS J I ‘
-30 dBm , ~30 dem
0 dBm
40 dBm fh —w
-50 dBm W
-60 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2,685 GHz 2.690 GHz 100.000 kHz 2.68968 GHz 18.88 dBm -11.12 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49043 GHz -41.14 dém -16.14 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -20.57 dBm -10.57 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -32.69 dém -19.69 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -32.95 dBm -22.95 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -24.48 dBm -11.43 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69555 GHz Za1.67 dBm Z28.67 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49635 GHz 18.71 dBm -11.29 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69871 GHz ~41.91 dbm “16.91 dB
Y
r g N 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 17.30 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

oOffset 17.30 dB Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
20 d!ﬂr‘%‘” PURIOUS INE_ABS PABS 20 dhi_‘LllP SPURIOUS _LINE _ABS PAES
10 dem 10dem
0 dém
-10 deém \_l
50 dam I
SPURIOUS_LINE_ABS
-30 dBm J |
-40 dBm
-40 dam o]
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.6B8651 GHz 4.62 dBm -25.38 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -34.38 dém -9.38 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -29.50 dBm -19.50 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49480 GHz -25.17 dém -12.17 dé 2,691 GHz 2.605 GHz 1,000 MHz 2.69125 GHz -25.49 dBm -15.49 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -32.99 dBm -19.99 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69505 GHz 231.75 dBm 218.75 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49677 GHz 4,58 dBm -25.42 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69607 GHz -37.56 dbm ~8.56 dB
Y
)i i )

z023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A10-10 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Ref Level 30.00 dBm

Offset 17.30 dB Mode Auto Sweep

Ref Level 30.00 dBm  Offset 17.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
20 d!ﬂrlwinm PURIOUS INE_ABS PABS ZDth‘.‘P’ SPURIOUS _LINE_ABS PASS
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Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALil 2,680 GHz 2.690 GHz 100.000 kHz 2.68671 GHz 4.05 dbm -25.95 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49043 GHz -29.73 dém -4.73 d8 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -29.89 dBm -19.89 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49472 GHz -27.12 dém -14.12 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69147 GHz -28.96 dBm -18.96 d8
2,455 GHz 2.496 GHz 100.000 kHz 2.49557 GHz -33.54 dBm -20.54 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69539 GHz 30,49 dBm 217,49 dB
2,496 GHz 2.506 GHz 100,000 kHz 2.50493 GHz 3.88 dBm -26.12 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70497 GHz ~34.45 dBm ~9.45 dB
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Spectrum
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Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALil 2,680 GHz 2.690 GHz 100.000 kHz 2.68765 GHz 3.12 dBm -26.88 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49043 GHz -30.17 dém -5.17 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69002 GHz -30.13 dBm -20.13 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -26.77 dém -13.77 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69115 GHz -26.47 dBm -16.47 de
2,455 GHz 2.496 GHz 100.000 kHz 2.49559 GHz -34.07 dBm -21.07 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69503 GHz 28.92 dbm 1592 db
2,496 GHz 2.506 GHz 100,000 kHz 2.50249 GHz 2.68 dBm -27.32 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70009 GHz ~34.25 dbm ~9.27 dB
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2.490 GHz 2.495 GHz 1.000 MHz 249485 GHz -26.91 dém -13.91 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69101 GHz -27.05 dBm -17.05 d&
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2,498 GHz 2.506 GHz 100,000 kHz 2,50252 GHz 1,86 dBm -28.34 dB 5.700 GHz 2.715 GH2 1.000 MHz 5.70006 GHz 3407 dBm 507 dn
Il j [ £
Date: Date:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A10-12 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01B

LTE Band 41/ 15MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
ectrum =) s um v
Ref Level 30.00 dém  Offset 17,30 d& Mode Auto Sweep RefLevel 30.00 dém  Offset 17.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ paks
20 dhlpe _PPURIOUS LINE _ABS PABS 20 dhife—$PURIOUS LINE ABS PASS
10 dBm 10deém
0 dBm \ of I‘
-10 dem H 'i” dem {
|
5N dam. \ -£0 dem T
SPURIOUS_LINE_ABS
| 30 dem i =
et [inaee S
-40 dBm
-50 dBm
-60 dem
-60 dem
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2,511 GHz | |G oaete ~
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | AL 2.675 GHz 2.690 GHz 100.000 kHz 2.67708 GHz 2.16 dBm -27.84 db
2,475 GHz 2.490 GHz 1.000 MHz 2.49048 GHz -31.14 dém -6.14 d& 2.690 GHz 2.691 GHz 300.000 kHz 2.69000 GHz -20.55 dBm -19.55 dB
2,450 GHz 2.495 GHz 1.000 MHz 249456 GHz -28.29 dém -15.29 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.60157 GHz -27.68 dBm -17.68 d&
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